176714 11.7.00 RD
~ PRINTED IN U.S.A,



HOW TO USE THIS MANUAL

This manualis designed to provide the customer with ameans to identify the parts on his/heriractorwh
ordering repair parts. The illustrations may or may not represent the actual assemblies; therefore, i
not recommended to use this manual as a guide to assemble or disassembie the iractor. Some hardwe
and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.
When ordering parts, always give the following information:

» Product - “Tractor’

» Model Number - “017.258442

» Part Number

» Part Description

TABLE OF CONTENTS

SQHEMA i acvl.ﬂﬂlﬁﬁi.-&.!ll‘Ihnu#l‘l.!l‘t‘.l!I.ICIQ#'IQQI‘I.IQ“!'!III“lllldﬁliiiiﬁgaﬂﬂnaaa.l’llﬁlﬂ!l!!il'!iﬁlliiliﬂi!-l!ﬁ‘
ELEC ! RgcAiﬁoc-iagx-nr-a3ua-xvﬁ;.sms&uﬂl!lal!ﬁalll!un-:a-a-:&’u-ﬂiiﬂlsuiiiul:uiyugnu'nnunng--.i:alllauﬂ:sﬂiuuulu-nlasanun =

CﬁASS%S t&l!ﬂilIlﬂ!lHl“‘lﬂ’ﬂ.iﬁl‘II"-‘i‘ﬁ’l!ﬂ!!lllﬂl"llt‘ﬂnl“"lﬂl-ﬂﬂlﬂ‘lsﬂuil’ﬂq-n EASERAMASE P IRRAERTARIVSANBTESARIARINAMAR g

Dﬁng NS EEMANSARSIAASAS NN ANSSERINRURRSRRERSFELBRAVIVERATRA AT AN SRR IRNERARERREN LSRN RN REFISSSARININASANAAIINEARNIARIRSD i

s TE n
S —EHSNE nuu-.---cnauaﬂlncn-tauul!-atalﬁasu’I!a-itliunnq!!-uuiilulnu;-a:nau;.-us;au---'ug-u-usuluiunlv-aa-a-uunun-l! ‘% @

-

SE@ i ARGERBAAD na‘-n.gnazg‘ugunnu--ut-s;muunalanlnn‘iul!!aﬁn-niilﬂunnilas-n--mﬂguli:--u-.ga‘vga:“‘u.-s--sutn'ttnunn::---a-.---xnnn
DESALS n:nl:a!!n!ac:uuuxaalmaqlou:vi-aannnﬂﬁiiiinusn.--uaanmtssaiaan.!naatcu;ﬂulauaas-a-au.lluu--una-aisu-usua ST ELE ]

g-
ENG;ﬂ E PESENNSANNRAGSANNANANMASNA RSB ABEA PR epepnppeg et T ET L L IR E PV PP P LR L P R L LA L LA L RYUBUBATHIGR TR RARGT ARG R ‘2

MGWE% Lgﬁ t;an-la-nunuhmlaﬁnnn.-i‘annnna'lnsﬂaal;-auluﬁﬁaaaiuh-azau:w:uusaahansnﬁ&um&nun:anxaus:lltailul:l-ut!xnna "§ S‘
%GWEE ﬁng lﬂll-alnailﬁiltiﬁﬁGﬂiﬂﬁﬂ!ﬂﬂtﬁ&lﬂlli'ﬂﬂSBII'ﬂﬂﬂi!.I’Q-mgl.nﬁua‘----..s.iullisnktﬂllﬁlﬁlllidﬂlﬂ‘ﬂ&.‘-l "E 8‘
BﬁGGEﬁ lcwu.z-.-.n-nn.q-;uluaxuuaua1-llul-niﬂ!!!u:uItnusniﬂﬂlnaldi:uun;au-m:.aq..u;...n.g’nnuwalan-t‘uuunibiiﬂiisﬁﬁi:% 2@'
TRANSAXLE HRABAAEDRAIEEIRAIIRA EEEL L] RIS ASRAURAA AR E RGN AR ER SRR RIANC AN I RARARLITARER 22‘
ENG:NE BREAKBQWN i'llialln!sl'tnﬁti--alal'il!lna"lls-nnw:.----gaa...u-u..--a;-iul-tln-t--niilia-sdlll 24'
Wﬁﬁaﬁﬁ?y Ilﬁl'.'tlﬂ'lll‘!"'li]iillll'l'iﬁ'ﬂa‘lﬂ’ilﬂ!iﬂil&lﬂll‘l‘l"!‘ﬁ‘l.ﬂ‘.llhll-lIl!IlllIDIIIIII.‘G"‘I‘IEH!I!!Ei‘la%ﬂ




4 d¥eed Sudd d & FU4d d WP

SCHEMATIC

TRACTOR- -MODEL NOC. 917.259442

AMMETER
{OPTIONAL) BATTERY SOLENOID STARTER

——————

FBIBUZZER  swiion

i
H
LY
SCLUTCH / BRAKE 1
* {PEDAL UP) ;

CRANGE

i

SEAT SWITCH
(NOT @c;um:a\

! | [ e T 3

OPERATOR PRESENCE RELAY #1
B0l noys  JO—BaeK H
] METER
{OPTIONAL @
unNIT PLUGS GAP
{ T FUEL K wai(\az&ff%‘zgﬁm)
FUEL ¢ £
H A,
1 LINE ;
: ; _
: $ BLUE : O; 3 8ED S
b i ABGING SYSTEM QUTPUT

CARSURATOR SOLENOID \"‘3 SRR IR
ALTERNATOR

. B2 REGULATOR %_“MM

28 YOLTS AC B 3500 RPM (RESULATOR DISSORNECTED)

_BLACK
1 = I HEADLIGHTS
IGNITION SWITOH &% A = :
POSITION | CIRCUIT | “MAKE” ﬂ
OFF | MsGrAl | NOMNE RELAY
RUNALIGHT! B+A1 A2+l -
PTO SWiTCH
BUN Bsal | NONE —
GFC POSITION CIRCUIT
T NON-REMOVABLE REMOVABLE
START B+S+M| NONE 3 é i OFF C+G,B+H CONNECTIONS CONNECTIONS
3 H gEg B8 ON C+E BLEA+D
WIRING INSULATED CLIPS '
NOTE: IF WiRING iNSULATED i1
CLIPS WERE REMOVED FOR
SERVICING OF UNIT, THEY DA
SHOULD BE REPLACED TO
PROPERLY SECURE YOUR
WIRING.



NkFAain rAanio

TRACTOR- -MODEL NO. 917.259442

ELECTRICAL

A .

2

-

Rl S,




IRt =t tinWaf telRe

ELECTRICAL

T

KEY PART
NO. NO.

1
2
16
2

SBRRBEBLULHELB SRS BRIBRRER

144925
74760412
153664
166182
41524
4789
165987
175158
STD541425
127725X
160784
175566
140403
170214
71110408
131563
175141

STD611005
17480608
146685
109748X

TRACTOR- -MODEL NO. 917.258442

L

DESCRIPTION

Battery

Bolt Hex Hd 1/4-20 Unc X 3/4
Switch Interfock Push-In
Harness Asm Light W/4152J
Buib Light#1158

Cable Starter 6Ga 11" Red
Cabie Battery Crd 56" Red
Fuse

Nut Keps Hex 1/4-20 Unc
Cable Ground 6Ga 18" Black
Switch Plunger Normal Op Olive
Swiich ignition

Key Ign Molded

Hamess ign Crd Elect

Bolt Fik Fin Hex 1/4-20 Unc X 1/2
CoverTerminal Red

Solenoid

Ammeter Rectangular

Switch PTO

Ring Retainer PTO

Protection Wire Loop
BuzzerCrd

Switch FBI CRD

Screw Siftp #10-16 x 1/2 Ty-Ab
Screw Thdrol 3/8-16 x 1/2 Ty-Tt
Harness Clutch EVX

Relay Asm

NOTE: All component dimensions given in U.B. inches.
1 inch = 25.4 mm.



HEPAIR PARITS

TRACTCR- -MODEL NO. 917.25%442
CHASSIS AND ENCLOSURES




REPAIR PARITS

KEY PART

NC. NO.

1 169831

2 165606

3 17060612

5 188272

8 156823

8 128471X

8 168352X010
10 STD533710
11 185827

12 145680

13 1721074010
15 74180512
18 STD541431
17 144983X558
18 126838X

24 5TD823710
25 19131312

26 STD541437
28 158725X558
29 185217X599
30 185714X558
31 185156

3 145244X558
34 145243X558
35 STD533107
37 17480508
38 169834

51 73800400
82 19081418
53 145201

54 161464

&5 145202

57  8TDs22507
102 2751R

145 186524

162 170256

TRACTOR- -MODEL NO. 917.258442
CHASSIS AND ENCLOSURES

DESCRIPTION

Chassis Assembly

Drawbar

Screw 3/8-16 x.75
BumperHood/Dash

Saddle

Clip Insutator 13/32 Mitg. Hole
Dash Sikscr

Bolt, Carriage 3/8-16x 1

Panel, Dash, L.H.

Clip, Tinnerman Grilie P/L
Panei, Asm. Dash R.H.

Screw, Machine, Truss Head
5/M186-18 UNCx 3/4

Nut Keps 5/18-18 UNC

Hood Assembly

BumperHood

Bolt Fin Hex 3/8-16 UNC x 1. Gr 5
Washer 13/32 x 13/16 x 12 Gauge
Nut Lock Hex w/ins 3/8-16 UNC
Grille/Lens Asm

Lens, Grille

Fender

Bracket, Fender Support
Footrest, L.H.

Footrest, R.H.

Bolt RDHD SHT SONK 3/8-16x 3/4
Serew Tharol 5/18-18x1/27T¥T
Pivot Bracket Assembly

Nut Lock w/insert 1/4-20 UNC
Washer 9/32 x7/8 x 16 Ga.
Bracket, Grille LH

Screw Hex WSHD 8-18x 7/8
Bracket, Grille RH

Bolt, Fin Hex 1/4-20 UNC x .78
Clip iine Fule 13/32 Mtg Hole
Rod Pivot Chassis/Hood
Bracket Exten Chassis Lh CRD

KEY
NO.
163
184
185
167
168
168
170
171
172
173
174

187
188
189
180
192
183
188
208
209
212

PART

NO.
175770
165605
165742X428
165779
72050412
123876X
175284
72140620
19132018
STDB47437
165839
166212
1268600
132795
5TD5E60807
165542
74780518
5TD541431
138200
STDB51037
174682
165840
160783
20294
19061216
STDS51110
71081010
17060624
17070412
168937
176706808
17000612
165913
54784

DESCRIPTION

Bracket Exten Chassis Rh CRD
Support BatteryCRD

Cover Battery CRD Lt

Support Asm. Backplate WLDMNT
Bolt, RDHD SHT NK1/4-20 x 1-1/2
Nut, Lock 1/4 LGE FLG Gr. 5 Zinc
Backplate Asm CRD

Boit Rdhd Sgnk 3/8-16 % 2-1/2
Washer 13/32x 1-1/4 x 16 Ga.
Nut, Keps Hex 3/8-18 UNC
Bracket Switch FBI CRD

Guard DoorRear CRD

Pin Hinge Pivot

Spring Bagger Top LH Black

Pin Cotter 3/32 x 3/4 Cad Zinc
Rod Pivot FBI CRD

Boit Hex HD 5/18-18 UNC x4
MuiCrownlock5/18-18

Washer .385 x .625 x 11 Ga.
Washer 13/32 x 13/16 x 16 Ga.
Bracket Actuator Bagger CRD
Tube Lever Switch FBICRD
Latch Asm Mulch/Bagger
NutWeld .327/.304 #10-24
Washer#10

WasherLock #10

Screw Pan Hd Phillips 10-24
Screw 3/8-16x 1-1/2 '
Screw Truss 1/4-20 x 3/4 Tap/R
Nut, Push

Screw Thdrol 3816 x12TYT
Screw HexWsh Thdrol 3/8-18
insert Lens Reflective

Plug, Button

NOTE: Al component dimensions given in U.S. inches.
1inch = 25.4 mm.



HEPAIR PARTS

TRACTOR- -MODEL NO. 917.259442

DRIVE

O o
3 *W\x&{i...?z«tfl
bAY

W " nay ./n.

wo. * BRARRT
e LR f&V;Ji.,..Y:. e '
k) 3
PETY FUUEAN

A e

o ,_ | .
N\ N \ s
) /,/ A fy kN
% oA kY -
f L ! d..v ‘V:U;z Jm
§ ;,,,,. x. /// ).a.»»’!d:!»ﬂka
; , , Y { @&A

& appomor .,/// o ,v




omTIER e & Re s

DRIVE

KE
NO.

Py

0 00 O N Ja 0D Y

%9331838!%%91@%&3&*%3885‘538%%%5@23888&2%8%&’&3%%%&5&3

.......

12000028
121820X
17060512
165619
167182
STD561210
106701X
74550412
5TDs51125
STD541431
STDs23710
STDS41437
150280
106933X
165811
171258
STD541237
108888X
STD551037
STD561210
145204

71673
174973
STD523107
STD533107
165496
120183X
STD551062
STD571810
1659386
74760644
44704
19131312
127783
154407
123205X
STD523715
STD541437
STD541431
105710X
105709X
STD523712
165831
17060612
8883R

28 AT 4 9 uyd

TRACTOR- -MODEL NO. 917.259442

DESCRIPTION

Transaxie (See Breakdown)
Peerless 206-546

Spring Brake Return

Pulley Transaxle
RingRetainer#5100-62

Strap Torque 30 Degress

Screw 5/16-18 x 3/4

Rod, Shift Fender Adjust Lt
Clutch Ele EVX 80 W/Hard Brake
Pin, Cotter 1/8 x 1

Wash Plate Sht .388 Square Hole
Bolt 1/4-28 Unf Gr 8 w/Patch
Washer, Lock Hvy Helical 1/4
Nut Lock Hex W/Wsh 5/18-18 Unc
BoltHex 3/8-18 UNCx 1 Gr5
Nut Lock Hex W/Wsh 3/8-16 Unc
Bolt, Hex 7/16-20 x 4-1/4 5 Ga 1.38
Knob Rd 1/2-13 Plsic Thds 8lk
Rod, Brake CRD Pmst

Bracket asm Clutch Mtg. EVX
Nut Hex Jam 3/8-16 UNC

Spring, Rod, Brake

Washer 13/32 x 13/16 x 16 Ga.
Pin, Cotter 1/8 x 3/4

Rod, Parking Brake

Cap, Parking Brake

Bracket, Mfg. Transaxie

Bolt Hex 5/18-18 UNC x 3/4

Bolt Rdhd Sgnk 5/16-18 Unc x 3/4
Shaft, Asm Pedal Foot CRD
Bearing, Nyilon

Washer 21/32 x 1 x 16 Ga.

Pin, Roli 3/16 x 1"

Pulley Flat Composite 3.08"

Bolt Fin Hex 3/8-16 Unc x 2-3/4
Spacer, Spiit 395 x 59 Bzp
Washer 13/32 x 13116 x 12 Ga.
Pulley, Idler, V Groove Plasite
Bellcrank Clutch Gimd Drv
Betainer, Belt Style Spring

Bolt Hex Hd 3/8-16 UNC x 1-1/2
Nut, Crowniock 3/8-18 UNC

Nut Crownlock 5/16-18

Link, Ciutch 7.66

Spring, Return, Clutch

Bolt, Hex 3/8-18 UNC x 1-1/4
V-Beit Kev 111" Pmst CRD
Screw 3/8-16 x .75 SMGML Tap/R
Cover, Padal

KEY PART
NO.  NO,

63 145868
85  STD551143
68 154778
74 137057
75 121748X
76 STDs81075
77 123583X
78 121748X
78 8TDS580025
80 145090
a2 123782X
83 18171218
B4 1685621

56 STD624003
112 19091210
144 19111018
145 74490540
B0 185850
151 19133210
1683 74780516
156 166002
158 165589
189 165494
160 19292018
161 72140408
182 73680400
183 74780418
164 13091010
165 165623
166 166880
167 165588
168 185492
171 17490608
172 165835
177 165832
178 165933
179 120958
180 185630
181 185797
182 185634
183 185626
184 17490644
187 17480620
188 110438X
197 189613
202 72110612

DESCRIPTION

Fulley, Clutch elect EVX 1*
Washer

Keeper, Beit Engine F-Proct
Spacer, Axie

Washer 25/32 x 1-1/4 x 16 Ga.
Ring, E

Key, Square

Washer 25/32 x 1-5/8 x 18 Ga.
Key Woodruff #8 3/16 x 3/4

Armn Shift Pmst 20" Tires
Spring, Torsion

Washer 17/32 x 3/4 x 16 Ga.
Link, Shift

Spring, Retainer1”

Washer 9/32 x 3/4 x 10 Ga
Washer 11/32 x 5/8 x 18 (a,
Bolt Hex FGHD 5/16-18 x Gr 5
Bushing, Bellcrank Grnd Dr
Washer 13/32 x 2 x 10 Ga.

Bolt Hex Hd 5/18-18 Unc x 1
Washer Srried 5/161D % 1 4 25
Bracket Shift Mount

Hub Tapered Flange Shift Lt
Washer 20/32 x 1-1/4x 18 Ga
Bolt Rdhd Sqnk 1/4-20 x 3/4 Gr 5
Nut Crownlock 1/4-20 Unc

Bolt Hex Fin 1/4-20 Unc x 1 Gr 5
Washer 5/8 x .281 x 10 Ga.
Bracket Pivot Lever

Screw 5/16-18 x 5/8

Bracket Support Shift CRD

Botlt Shoulder 5/16-18 x 561
Screw Thdrol 3/8-16 x 1/2 Ty-Tt
Shaft Shift Front CRD

Keeper Fiat Idler 3.06" CRD
Keeper Balt idler 1.88* CRD
Washer Sintered

Pulley Flat Idisr 1.88"

Bracket idier Ground Drive CRD
Keeper Belt 2.5" Od V-idler CRD
Pulley V-Idier 2.50" Od CRD
Screw Hexwsh Thdrol 3/8-16 x 2-34
Screw Thdrol 3/B-16 X 1-1/4 TT
Bushing Snap Spiit

Nyliner Snap-in 5/8" iID

Boft Carr. SH 3/8-18 x 1-1/2 Gr. 5

NOTE: Ali component dimensions given in U.S. inches
linch =254 mm



REPAIR PARTS

TRACTOR- -MODEL NO. 917.258442

STEERING ASSEMBLY




RerFAIN rANIo

TRACTOR- -MODEL NO. 917.259442

STEERING ASSEMBLY

KEY PART
NO. NO.

1 139768

2 172383

3 169840

4 169839

5 6266H

] 121748X
8 12000029
10 169832

11 STD551137
13 136518
15 145212
17 156546
18 57079

18 180385

165857
165851
154406
136874
17080612
171888
19411218
10040500
73540500
155099
152927
139769
19133812
STD541537
100711L
145054X428
121748X
153720
121232X
STD541431
STDSs23112
167914
8TD523710
160367
154404
72140618
169827
189132012
74950612
169835
173966

ARBUDABTANRLISRHHLEBBILRRBRIBNBERN

DESCRIPTION

Steering Wheel

Front Axie Assembly

Spindle Assembly, L.H.

Spindle Assembly, R.H.

Bearing, Race, Thrust, Hardened
Washer 25/32 x 1-5/8 x 16 Gauge
Ring, Kiip

Link, Drag

Washer, Lock

Spacer Axle

Nut, Hexflange Lock

Shaft Assembly, Steering
Washer, Thrust .515 x.750x.083
Support, Shait

Screw Hex Wshhd Torx

Pittrnan Shaft Assembly

Bracket, Steering

Gear, Seclor

Screw, 3/8-16 x 3/4 SMGML Tap/R
Hod, Tie

Washer 11/32 x 3/4 x 16 Ga.
Washer Lock Hvy Hicl Spr 5/1

Nut Crownlock 5/18-24 Unf
Bushing, Steering '

Screw 1T #10-32 x 5 x 5/8 Flange
CapWheel Steering

Washer 13/32 x 2-3/8 x 12 Gauge
Nut Lock Center 3/8-24 Unf
Adaptor, Steering Wheel

Boot, Steering Dash

Washer 25/32 x 1-1/4 x 16 Gauge
Extension Steering Non-Adjust
Cap, Spindle

Nut Lock Hx W/ins 5/16-18 UNC
Bolt Fin Hex 5/16-18 UNC x 1-1/4
Kit, Steering Assembly, Service
Bolt Fin Hex 3/8-16 unc.x 1 Gr. 5
Spacer Brace Axle

Bearing Arm Pittman

Bolt RDHD SQ 3/8-16 x 2-1/4
Brace Axle

Washer 13/32x 1-1/4x 12 Ga
Bolt Hex Nylon 3/8-16 x 3/4
Bracket Susp Chassis Front
Washer Flat .781 x 1-1/2x .14

NOTE: Al component dimensions given in U.S. inches.
1 inch = 25.4 mm.

11



REPAIR PARTS

TRACTOR- -MODEL NO. 817.250442

SEAT ASSEMBLY

KEY PART

1 140122

2 140551

5 145008

7 124181X
8 17000618
9 19131814
10 158825
11 166368
12 121248X
13 121248X

DESCRIPTION

Seat

Bracket Pnt Pivot Seat (blk )
Clip Push In Hinged

Spring Seat Cprsn 2 250 Bik Zi
Screw 3/8-16 x 1
Washer13/32 X 1 X 14 Ga
Pan Pnt Seat (bik }

Knob Seat Adj Wingnut
Bracket Pnt Mounting Switch
Bushing Snap Bik Nyl 50 Id

12

(o

A
*

F O e

P .
\ SN
. sy
¥
Y
W

KEY PART
NO. NO. DESCRIPTION

14 72050412  Boit Rdhd Sht Nk 1/4-20x1-1,
15 134300 Spacer Split .28 X .96 Zinc

16 121280X Spring Cprsn

17 128976X Nut Lock 1/4 Lge Fig Gr 5 Zii
21 171852 Bolt Shoulder 5/18-18 Unc-24
22 73800500 Nut Hex Lock wfins 5/16-18
24 18171812 Washer 17/32 X 1-3/16 X 12
25 127018X Boli Shoulder 5/18-18 X 82

NOTE: All component dimensions giveninU.S.ir
1inch =25.4 mm



FRleed MHTE T M1 2

DECALS
20

KEY PART
145498
185393
171656
171697
166960
126187X
145437
163204
145008
145484
158737
166853
1589738

rpgolgoeonbon -

TRACTOR- -MODEL NO. 917.259442

DESCRIPTION

Decal Read Owner's Manual Sym
DecalHp Engine

Decal Hood Rh

DecalHoodLh

Decal Bypass Fender

Decal 100 DBA

Decal Europe Stand Ce

Decal FenderiLogo

Decal Bat Dan/Poi P/L SBym Wpn
Decal Mower Cut Finger Symbol
Decal Brake/Ciutch Symbol Lt
Decal Wam Back Plate CRD
Decal Chassis Hot Muffler

WHEELS & TIRES

KEY
MO,
15
15
17
18
18

8

21

FETETS

=
1]
>

b 3-&;«3mwmmkwm—t %'

PART
NO.
166861
162588
140837
133179
166963
168663
166286
163248
138311
157198X428
172039
172040
176714

PART
NO.

58192

85138
106222X
59804
108732X427
278H

2040H
106108X427
106268X
71824
104757X428
144334

DESCRIPTION

Decal Oper Bag Presence CRD
Decal Drawbar Load Limit
Decal Saddle Brake Parking
Decal Mower QC System
Decal Conscie CRD White
Decal Fender 6/36 Sears Euro
Decal Deck Sch 92 CRD
Decal Panel Dash

Decal Lift Handle

Pad Footrast

Manual Operator's (Euro)
Manuai Operator's (Scand)
Manual Parts

DESCRIPTION

Cap Value Tire

Btem Vaiue

Tire F Ts 15 X80 - 6 Service
Tube Inner Front#35080

Rim Asm 8"front White Service
Fitting Grease

Bearing Flange

RBim Asm 8" rear White Service
Tire R Ts 18 x 8.5-8 Service
Tube Rear 85 X 8 Service
Cap Axle Bk 150X100
Sealant, Tire (10 oz. tube)

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



REPAIR PARTS

TRACTOR- -MODEL NO. 917.25%442

ENGINE

\ ui

3 PRt I 13 P
& Y = )
§ i Lo
T S - ,-"'3(’ -
-
SRma e e (Yf”,,
= -7 I
. -7 N lii":‘l
S, e PN 3L
ST PN A
i ”
A\ &i"’
e ™

CPTIONAL EQUIPMENT
Spark Arrester

14



MeFAln FAand
TRACTOR- -MODEL NO. 917.259442
ENGINE ’

.

KEY PART

NO. NO. DESCRIPTION

1 170549 Control Throt/Ch

2 17720410 Screw Hex Thd Cut 1/4-20x5/87

3 e Engine (See Breakdown) Briggs Model 287707-1277-E3
4 137352 Muffler Exhaust B&S It

13 165291 Gasket 1 313 id Tin Plated

14 13280324 Nipple Pipe 3/8 Npt X 3"
15 13200300 Elbow Std 80 Degree 3/8-18 Npt
18 STDBS1237  Washer Lock Ext Tooth 3/8

23 169837 Shield Browning/Debris Guard
25 137180 Arrestor Spark

3 109202X Tank Fuel 1.25 Fr

32 158880 Cap Asm Fuel

33 123487X Clamp Hose Blk

37 137040 Line Fuel 20"

38 ------ Plug Cil Drain (See Engine Breakdown)
44 17670412 Screw Hexwsh Thdrol 1/4-20x3/4
45 17000812 Screw Hexwsh Thdr 3/8-16 x 3/4
46 19091416 Washer 9/32 X 7/8 X 16ga

82  STDS51131 Washer Lock Hvy Hicl Spr 5/16
& 127951 Stop Throttle 3000 Rpm

72 71070512 Screw Hexhd Cap 5/16-18x3/4
78 17060620 Screw 3/8-16x1-1/4
81 73510400 Nut Keps 1/4-20 Unc

NOTE: All component dimensions given in U.8. inches
1inch = 25.4 mm

15



REPAIR PARTS

TRACTOR- -MODEL NO. 917.259442

MOWERLIFT

16



REPAIR PARTS

TRACTOR- -MODEL NO. 917.258442

MOWER LIFT

KEY PART
NO. NO.

1 158460

2 158471

3 105767X
4 STD581062
5 19211621
<] 120183X
7 125631X
8 1223865X
1 165829
12 165831

13 STD624008
1 173288
1§ 73350800
17 130171
18  738008CGC
18 139868
20 163552

31 165865
32 73540600

DESCRIPTION

Washer Asm Inner Spring W/Plunger
Shaft Asm. Lift

Pin Groove
ERing#5133-62

Washer 21/32x 1 x21 Ga,
Bearing Nylong

GripHandle

Button Plunger Red

Link Asm Lift L.H.

Link Asm Lift R.H.
Retainer Spring

Link Front

Nut Jam Hex 1/2-13 Unc
Trunnion Blk Zinc

Nut Lock wiwsh 1/2-13 Une
Arm Suspension Mower
Retainer Spring

Bearing, Pvi. Lift.

Nut Crownlock 3/8-24

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

17



REPAIR PARTS

TRACTOR- -MODEL NO. 917.259442

MOWER

18



LA PARTS
TRACTOR- -MODEL NQC. 91 7.258442

MOWER

KEY paRT KEY pagT

NC. nNO. DESCRIPTION NO. no, DESCRIPTION

1 165552 Housing Asm. Mower92 CRp 52 153531 Mandre! Pulleys 35 & 46

2 STD533107 Boit Rdhd Sank 5/16-18 Une X3/4 33 137266 Nut Fig Top Lock CntrB g/

3 165589 Bracket Asm. S-Bar Chass 92 CRD 34 185239 Bracket Gauge Whee| Lf 8z

4 165558 Bracket Bar Sway Deck 92 CRD 35 185238 Bracket Gauge Wheels i £

5 STD624008 Retainer Spring I 146783 Puiley Idler v-g foove Dim ¢

8 165557 Bar Sway 92 crp 37 STD551037 Washer 11/32 x 13/16x18.

8 850857 Bolt 3/8-24 x 1.5 Gr8 Patched 40 STD541437 Nut Crownlock 3/3-1 6 Ung

9 STD551457 Washer Lock Hvy 3/8 Unplated 44 165724 Cover Mandrel Lh 92CRD

10 1402¢8 Washer Hard Blade Mowerventag 45 165558 Cover Mandrel Rho2CrD

11 170037 Blade 3-1 Lho2 cRp 48 137729 Screw Thd Rofl 1/4-20 x 5/8
13 137845 Shaft Asm. Wilower Bearing 55 165445 Arm idler 92 CRD

4 128774 Housing Mandref Vented Machd) 58 185703 Spacer Retainer Py Mower

15 110485x Bearing Bati Mandrej 61 165845 Spring Tension Belt

186 170038 Blade 3-1 Rh g2 CRp 88 185555 Hex-Belt 92 Mower 10544

1 8TD533712 Boit Carriage 3/8-16 x 1 -1/4 89 165482 Shaft Asm W/Lwr Brg Bh Tha
18 STD533710 Bolt Rdhd Sgnk 3/8-16 x 1 Gr5 84 156085 Keeper Belt Idler

19 132827 Bolt Shouider 5/1 6-18Thd Form 116 137644 Boit Shouider

20 165484 Bolt 3/8-24 x 1.25 Gr8 Pich Lhthg 117 133957 WheelGauge

21 STD541431 Nut Crown Lock 5/16-18 118 73930800 Nut Centeriock 3/8-16 Ung,

22 165243 Bracket Idler Sprt AR 92 CRD 18 19121414 Washer 3/8 x 7/3 X 14 Ga

23 165445 Bracket idjer Sprt RF 92 CRD 124 72110612 Bolt Carr Sh 3/8-15 x1-1/2Gr
24 165242 Bracket Suspension LF g2 CRD 130 STDsa3107  gop Rdhdsgnk 5/16-18 Ung x ¢
25 165244 Bracket Suspension RF 92 CRD 131 185651 Chute Bagger CRD 92cm

26 185237 Brace Support Susp Frt CRD - 130794 Mandrei Asm Service

27 1685568 Bracket Asm. Susp RR 92 AP - 1685579 Mandrel Asm CRp Lh Threads
28 165567 Bracket Asm. Susp LR h9;2 gRD - 173840 Deck McwerCemplefe

30 157722 Screw Thd Rolling Washer ead ) ; SIONS Given in U & i
31 129983 Washer Spacer Mower Venteg NOTE: ?Higg?f%%%zt{ggenmcm givenin U.S. inch

18



norain rAnio

TRACTOR- -MODEL NO. 917.25%442

BAGGER

20



ipt= o Via Qo i o )

TRACTOR- -MODEL NO. 917.259442

BAGGER

KEY PART

NO. NO.

1 170690

2 72140416

3 123976X

4 169516

5 74881024

5 74981032

7 73401000

8 165715X558
g 72140418
10 189688

11 165719

12 169885

i3 STD533707
14 74520640
15+ 4936M

16 73500800

17 STD533107
18 19111218

19 73900500
20 169684

21 185780
2 165781
23 185782
24 185783
25 165784
26 165785
27 169692
28 170696

31 5TD624003
32 126875X
3 185571

34 - 165570
35 . 185572
36 18132018
37 175401
38 72010520
38 159999
40 170000

41 165683
42 STD541431

DESCRIPTION

Tube Handle Bagger CRD

Bolt Carriage 1/4-20%2.0Gr.5

Nut Lock 1/4 Lge Fig Gr. 5 Zinc
Handle Bagger

Screw Pan Head #10-24 x 1.50 Blk
Screw Pan Hd

Nut Wiz Lock Hex Serr/Hd 10-24
Cover Bagger Plastic CRD

Bolt Carriage 1/4-20 x 2.25d x Gr.s.
Tube SupportBagger CRD ’
Bracket Support UpperBag CRD
Bracket Pivot Bagger Lh CRD

Bolt Rdhd Sht Sqnk 3/8-16 x 3/4
Bolt Hex 3/8-16 x 2-1/2 Gr.5
Retainer Spring

Nut Lock Fig 3/8-16 Unc

Boit Rdhd Sht Sgnk 5/16 -18 Unc x 3/4
Washer 11/32 x 3/4 x 16 Ga.

Nut Lock Hex Flange 5/16-18
Bracket Horiz Adj Bagger RH CRD
Bag Asm CRD

Bracket Side Bagger CRD

Tube UpperBaggerCRD

Tube Pivot Bagger CRD

Tube Front Bagger CRD

Tube Lower Bagger CRD

Bushing Snap Bagger CRD

Grip Handle Black

Retainer Spring 1" Zinc/Cad

Rivet Rd Hd Drilled 3/8 Dia

Plug Muicher ;
Handle Mulcher

Pin Muicher

Washer 13/32 x 1-1/4 x 16 Ga.
Plug Support Bagger CRD
Bolt5/16-18 x 5.20

Seal 26"

Seal 7"

Bracket Vert Adj Bagger CRD

Nut Lock Hex Wrins 5/16-18 Unc Pl

NOTE: All component dimensions géifen in U.S. inches
1inch =254 mm

21



REPAIR PARTS
TRACTOR- -MODEL NO. 917.259442
PEERLESS PMST TRANSAXLE - MODEL NUMBER 206-546

22



Ml 7 11w

KEY
NO.

ee)

@mw%mm&wmwx

208
3

i

31A
35
35A
37

41

PART
NO.

772147
780086A
770128
776406
776409
778364
778369
778330
792180
784352
784378
778334
778309
778368
778368
778370
786188
786102
782077A
782078
792079
792073A
792177
792125
792035
788040
780072
780160
780051
780189
780108
780001

780185
788083
780184
780163
780197
780075
780007
790021
786026
792078A
790084

TRACTOR- -MODEL NO. 917.259442
PEERLESS PMST TRANSAXLE - MCDEL MUMBER 206-546

DESCRIPTION

TransaxleCover

Needle Bearing 5/8"

Transaxie Case

Countershaft

Qutput Shaft

Spur Gear (38 teeth)

Spur Gear (15teeth-steel)
Spur Gear (11ieeth)

Shift Key

Shift Cotllar

Shift Rod & Fork

Bavel Gear {30 teeth}

input Bevel Pinion (13 teeih)
Bevel Gear (13 teeth) {incl. 14)
Revel Pinicn (13 teeth) {incl.13)
Ring Gear (42 1eeth)

Drive Pin

Spacer 1.130 X .885

Ball 5/18" dia

Set Screw 3/8-16 x 3/8"
Spring .3100Dx .825 L

Screw 1/4-20 x1-1/4" 17
Screw 1/4-20x1-3/8" 2
Retaining Ring (pkg of 2}
Retaining Ring -

Aetaining Ring

Thrust Washer .62710 x .031W
Thrust Washer .563 ID x .031W
Thrust Washer .762 1D x .031W
Anti-Rotation Washer .632
Cup Washer 1.127iD x .032W
Flat Washer .7501D x .056W(Use As
Needed)

Flat Washer .7501D x .062W
Qil Seal 5/8"

Bushing .563

Flanged Bushing 5/8" 1D 2
Flanged Bushing .751 2

Brake Disk

Brake Pad Plale

Brake Pad (pkg of 2)

Dowel Pin5/16 x 3/4

Flat Washer .312 ID x.0598W
Brakelever

KEY PART

NO. NO, DESCRIPTION

42 782073A Screw 1/4-20 x 1-1/4"

42A  792085A Screw 1/4-20 x 2-1/4"

43 792075 Locknut5/18-24

44 790025 Brake Pad Hoider

45 786066 Spacer .2625x 1.0

48 786088 Brake Lever Bracket

47 774880 Axle (11-15/16"long)

48 774691 Axie (16-1/2" long)

45 778336 Spur Gear {30 testh)

50 778338 Spur Gear (27 teeth)

51 778340 Spur Gear (24 teeth)

52 778342 Spur Gear (22 teeth)

53 778382 Spur Gear (19teeth)

54 778350 Spur Gear (16 teeth)

56 778335 Spur Gear (10 testh-steel)
57 778337 Spur Gear (131eeth)

58 778339 Spur Gear (18 teeth)

58 778341 Spur Gear (18testh)

80 778351 Spur Gear (21 teeth)

&1 778349 Spur Gear {24 teeth)

65 780188 Flat Washer .563 1D x .082W
68 776422 Input Shaft

87 778386 Shifter & Brake Shaift

69 792170 Retaining Ring

70 786187 Spacer.890

71 788069 Square CutRing

71B 788082 “O"Ring

76 780090 Flat Washer 1.128 ID x .058W
77 788078A Inverted Retaining Ring
79 792144 Spring .430 OD x .5000 L
82 778363 Bevel & Spur Gear (30 & 13 teeth)
83 778338 Spur Gear (27 teeth)”

85 792154 Qil Filt Plug

87  78808%A Qil Seal 9/16"

150 7BB093A Liquid Gasket RTV Silicone

157 7B808BA Qil Seal 3/4"

180  73022%A Gear Ol BOWS0

800 794715 Replacement 208-546 Transaxie

Paris must be orderad from Tecumseh Products Ceo.

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm ,



